



Hong Kong Government Recognized Service Supplier
 Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute Hong Kong Association for Testing, Inspection and Certification Limited
 American Society for Testing and Materials Hong Kong Toys Council
 British Standards Institute

TEST REPORT

Number: HKGT02726541

Applicant: US BUTTON CORPORATION
 328 KENNEDY DRIVE
 PUTNAM
 CT 06260

Date: Feb 12, 2010

Attn: BURT ELLIOT
 burtelliott@usbutton.com
 (c/o VF Asia Limited
 Attn:Benny Tam/Tang Ka Yin)

Accessories Test Report

Status	Accept	Marginal	Test No.	Test Date	Revision
	Reject	X Comments			
			HKGT02726541	Feb 02, 2010	-
Maker Name	-		Mill Name	-	
Style No.	-		Customer	VF Jeanswear/Imageswear	
Order No.	-		Finishing	-	
End Use	-		Standard	VF Jeanswear/Imageswear - Applicant's Selected Tests	
Construction	-		Weight	-	
Fabric	Melamine Buttons		Fabric Code	-	
Colour	Charcoal/Beige/Cream		Season	-	
Ref	-		Form No.	02022010	

Conclusion:

Total Lead (Pb) Content In Non-Surface Coating Materials M
 Total Cadmium (Cd) Content M1
 Phthalate Content Test M2

Note : M = Meet Buyer's Requirement F = Below Buyer's Requirement
 # = No Comment - = Did Not Perform
 N/A = Not Applicable * = See Remark
 C = Conform Label

Remark :

M1 The tested sample passes in Cadmium Content Requirement In Annex XVII Item 23 Of The Reach Regulation (EC) No. 1907/2006 & Amendment No.552/2009 (Formerly Known As Directive 91/338/EEC).
 M2 The tested sample passes in US Consumer Product Safety Improvement Act 2008 Title I, Sec 108 Requirement On Phthalate.

For and on behalf of
 Intertek Testing Services Hong Kong Limited

Michael M.H. Fok
 General Manager
 Textile And Footwear Division



Hong Kong Government Recognized Service Supplier
 Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute Hong Kong Association for Testing, Inspection and Certification Limited
 American Society for Testing and Materials Hong Kong Toys Council
 British Standards Institute

TEST REPORT

Number: HKGT02726541

Tests Conducted (As Requested By The Applicant)

Test Property	Pass	Fail	Results	Req
Total Lead (Pb) Content In Non-Surface Coating Materials (As Per Standard Operating Procedures For Determining Total Lead (Pb) In Children's Products, Test Methods CPSC-CH-E1002-08 And/Or CPSC-CH-E1001-08 Were Used And Total Lead Content Was Determined By Inductively Coupled Argon Plasma Spectrometry)	X		<10 ppm	≤100 ppm
Total Cadmium (Cd) Content	X		<0.0005%	0.01%
Phthalate Content Test (ASTM D3421)	X			
Dibutyl Phthalate (DBP)			<0.01	0.1
Diethyl Hexyl Phthalate (DEHP)			<0.01	0.1
Benzyl Butyl Phthalate (BBP)			<0.01	0.1
Di-Iso-Nonyl Phthalate (DINP)			<0.01	0.1
Di-N-Octyl Phthalate (DNOP)			<0.01	0.1
Di-Iso-Decyl Phthalate (DIDP)			<0.01	0.1